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Name of Sample FEI Lithium manganese dioxide button cell CR2032 3.0V 220mAh
English
Honim i 1114020141
Sample No.
EXT ¥ 1 TFIE 4 PR 4
Consignor /
A6 RO (KK gdi A
Manufacturer Wuhan Lixing (Torch) Power Sources Co.,Ltd
i s WA (TR RYEma D R AERAETI
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method | OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.5/Amend. 1 38.3
HE AR AR (LT RERRIEMRI RENRAET
o ST/56/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS "Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3
5L TR EH AR
Appearance Silvery Button
ok a 2014-02-24 Rl 8 2014-02-28 ~ 2014-03-26
Accepted Date Test Date
¥l B o A0 SR AR D ; ke AN E B B IR SRR
Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
Sis R SERSE (ETRERIERm R WA FERHET )
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3FRHEZ K.
b w0 The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion 5T/5G/AC. 10/11/Rev. 5/Amend. 1 38. 3,
R H W (Date) :  2014-03-26
Py ¥4 0. 06g » Lithium content:0. 06g. ASEFHIEBEPrimary Lithium Cell.
Comment
Fif a3t / ik B 40 2D
Consignor e
Address Post Code
Wb I e o g\lm
Approver: gl Checker: Compiler: I
B

Titles:

B g5 T2 (Vice chief engineer)
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B | e | mmx | pomw |
Na. Hems P R R Test Result | Conclusion | Remark
WA e T T Dt BIE W IR 15 e Mkl
5 FE Eﬂ#l‘]ﬂr"ﬁﬁr"hﬂ.]ﬂﬂlfﬂn’k. S/Amend. | 38.3 i | P4 1 . At
1 Altitude i}, Hjm:lunl of Tests and Criterin Section See Appendix 1 F"EI'.:'SSEI:! "Ilr
simulation ST/SGAAC. 10/11/Rev. 5/Amend. 1 38.3 Test T.1
TR (T Iahe e R R 15 LA Al b|
FAIl) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 | jp3e 2
2 Theﬁf!lﬁiest % Lﬁ . ' See Appendix 2 {rit )
wal of Tests and Criteria Section
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 Test T.2 Passed
&M (RTE A HATE LR
7 /SG/AC. 10/11/Rev. 5/Amend. 1 38.3 W | @R 3
E E}H{‘IES‘F W | R
3 Vibration N Manual of Tests and Criteria Section S AppendIx: S Faussw;d /
ST/SG/AC. 10/11/Rev. 5/Amend. | 38.3 Test T.3
R (e T Jame M BLE R AL oL 15 e e
hik iy ﬂfSﬁfﬁE.]WlUHﬂ.ﬁfﬁn&nd.[ 38,3 W] mpHe 4
9 Shock %;ﬂ" ! nd Criteria Sects See Appendix 4 iy !
ST.-"SG;L:E' 13513‘;;3 E,rmii"i’réﬁ EE:’:::I‘T 4 Passed
Tl R
TM} ST.-"SGMC ID.-'rJ.I.-"Rev 5/Amend, ! 38.3 i 5
5 e 1 1.5 éﬂ if:ﬂendix 5 &t /
External short |UN Manual of Tests and Criteria Section Pacaad
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5
WEG TN (T L R Ba LW 1 A
S A1) ST/SG/AC. 10/11/Rev. 5/Anend 1 38.3 | WHiZe 6 "
8 1.6 . A
: Crush N Mamual of Tests and Criteria Section See Appendix. & P:Sﬁd /
ST/SG/AC. 10411/ ey, Eﬂle‘la;d.l aﬁl 3 Test T.6
'|:||‘ {' -'l"féiﬂﬁ Eﬂ .“-t.ﬁ'i' i:m'iiillwﬁi'ﬁ
a8 el Eiﬂ}} ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 ik | WP 7 -
T.8 i (5
g Forced discharge |uw Manual of Tests and Criteria Section See Appendix 7 Passed /
S_'ILSGME. 10/11/Rev. 5/Amend. 1 38.3 Test T.B
This space intentionally left blank
LTZA
3
MR AR WL L -
Test Environment Ambient temperature: ,Ambient humidity:
Condition
i W g /
Test ltem
S A H L
Subcontracted Test srarnE | 24F / 4 4
Condition Subcontracted | Name Post Code
Laboratory Rk / 9,45 /
Address Tel
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A5 | BBRFA LA | R

No. Name of Testltems | A]titude simulation

Ha | HaRE REN Dot REE Afer | e gap k| MIARE | St

%5 Sample Status FE | FBLE| RE | FHEE | MassLoss| Residual |HE

Sample Mass ocv Mass ocv ocv  |Other

No. /g A /g Y 1% % Event
001 sl 2.8910 | 3.45 | 2.8913 | 3.45 0.00 | 100.00 [ o
002 s 9.9243 | 3.45 | 2.9242 | 3.45 0.00 | 100.00 | ©
003 My 2.0420 | 3.45 | 29418 | 3.45 0.01 | 100.00 | o
004 e 2.0406 | 3.45 | 2.9401 | 3.46 0.02 | 100.00 | ©
005 e 2,9369 | 8.43 | 2.9370 | 3.43 0.00 | 100.00 | ©
006 i 2. 9402 .46 | 2.9403 | 3.46 0.00 | 100,00 | ©
007 I . 2.0120 | 3.45 | 2.9131 | 3.42 0.00 [ 99.13 | o
008 0 0 2.9044 | 3.46 | 2.9049 | 3.46 0.00 | 100.00 | ©
009 e 2. 8951 3.45 | 2.8956 | 3.45 0.00 | 100.00 [ o
010 I v B 2.9005 | 3.45 | 2.9017 | 3.45 0.00 | 100,00 | 0
0l | i petes | 209181 / 2,9184 / 0. 00 / 0
012 | i | 2.9076 / 2. 9081 / 0. 00 / 0
013 | sl i | 29048 / 2. 9045 / 0. 00 / 0
0 | sairenee: | 28073 / 2. 8971 / 0.01 / 0
05 | aul i | 29085 / 2, 9087 / 0. 00 / 0
016 |  poits fombarged | 2-8868 / 2, 8885 / 0. 00 / 0
0 | wil g | (209113 / 2. 9114 / 0. 00 / 0
08 | sl | 20282 / 2. 9286 / 0.00 / 0
00 | sl it | 2T / 2.9192 / 0. 00 / 0
020 | purrepiomaged | 28932 / 2. 8929 / 0.01 / 0

Bii: L V-2 D-RRAR R-2REL PR 0-RMim. LA RAE. R, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% . BBRAE LA | BIR
No. Name of Test ltems Thermal test
wa|  mawg |REW bene BB Afer | g 45k | #4008 L4
%5 Sample Status RE |[FBRLE R FF3448, /5 | Mass Loss| Residual [ F&
Sample Mass ocv Mass ocv OCV |Other
Mo, fg v g LY % Y Event
001 Mk 9 2.8013 | 3.45 | 2.8892 | 3.40 0.07 | 98.5 | o
002 B 20 2.9242 | 3.45 | 2.9226 | 3.40 0.05 | 98.5 | o
003 i 2.9418 | 3.45 | 2.9400 | 3.40 0.06 | 98.55 [ o
004 ol ad 2. 9401 3.46 | 2.9387 | 3.41 0.05 | 98.55 | o
005 G 2.9370 3,43 | 29353 | 3.39 0.06 | 98.83 | o
006 G 2.9403 | 3.46 | 2.9384 | 3.41 0.06 | 98.55 | o
007 W 2. 9131 3.42 | 2.9109 [ 3.40 0.08 | 99.42 | o
008 S Lol 2.9049 | 3.46 | 2.9027 | 3.40 0.08 | 98.27 | o
009 O sk 2.8956 | 3.45 | 2.8935 | 3.40 0.07 | 98.55 | o
010 i 2.9017 | 3.45 | 2.8992 | 3.40 0.09 | 98.55 | o
011 OO it BO {7 / 2.9176 / 0. 03 / 0
012 | g B o | 29081 2.9074 / 0.02 / 0
08 | it et | 29045 / 2. 9041 / 0. 01 / 0
ot | e || RGN / 2. 8969 / 0.01 / 0
05 | e | 29087 / 2. 9082 / 0. 02 / 0
016 | pul i g | 2.8885 / 2. 8878 / 0. 02 / 0
o | iR | 26114 / 2.9112 / 0.01 / 0
i g S ol / 2. 9286 / 0.00 / 0
019 ey | 29102 / 2.9196 / 0. 00 / 0
020 | gt o | 2.8929 / 2. 8932 / 0.00 / 0
ks LR V-imA D-ARfk R-2REL F-RK 0-Aiim., AR, LMAE. LHE. ALK

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
Mo Disassembly,No Rupture & Mo Fire.
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A% 3 REAE LA | R
No. Name of Test ltems | yihration
5 HakA X BERT Before RS After FERE | MeemE| s
%5 Sample Status ¥ FehdE| ¥ | FHB/E | MassLoss| Residual | FE
Sample Mass ocv Mass ocv OCV | Other
Mo. g Al lg v % %% Event
001 B b 2.8892 | 3.40 | 2.8891 3. 40 0.00 | 100.00 | o
002 I O 92,9226 | 3.40 | 2.9220 | 3.32 0.02 | 9765 | o
003 e 2.9400 | 3.40 | 2.9395 | 3.40 0.02 | 100.00 | ©
004 e 2.9387 | 3.41 2.9376 | 3.39 0.04 | 99.41 0
005 s o 2.9353 | 3.39 | 2.9346 | 3.39 0.02 | 100.00 | o
006 W 2.9384 | 3.41 | 2.938¢ | 3.41 0.00 | 100.00 | o
007 . i MY 29109 | 3.40 | 2.9102 | 3.40 0.02 | 100.00 | o
008 e 2.9027 | 3.40 | 2.9025 | 3.40 0.01 | 100.00 | o
009 . s, I 2.8935 | 3.40 | 28926 | 3.40 0.03 | 100.00 | ©
010 i 2.8992 | 3.40 | 2.8983 | 3.40 0.03 | 100.00 | o
011 i e | 29276 / 2, 9182 / 0. 00 / 0
012 i e | 2:9074 2.9079 / 0.00 / 0
013 | il | 2004 / 2. 9042 / 0. 00 / 0
014 G ey || 28080 / 2. 8968 / 0. 00 / 0
015 il st | 2082 / 2, 9079 / 0. 01 / 0
016 |  pure s eed | 28878 / 2. 8879 / 0. 00 / 0
017 ey || 20112 / 2.9111 / 0. 00 / 0
08 | alens . | 2mEE / 2. 9286 / 0.00 i 0
019 i s | 2.8196 / 2.9195 / 0.00 / 0
030 | gt e | 208982 / 2. 8932 / 0. 00 / 0
Bk L-iif V-iR4L DRk R-2RE F-RK 0-RMHkH. RRR. Ak, LR, LXK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 I B L AR ity
MNo. 4 Name of Test [tems Shock
e o ﬁﬂﬁ“ﬂ’f Before HIE After ;ﬁ ik |# % 1 —ﬁ- i
e Sample Status ¥ | FbE| RE FF34ds,JE | Mass Loss | Residual | JL&
Sample Mass ocv Mass ocv OCV | Other
Wo. lg v g v % % Event
001 B O 9.8891 | 3.40 | 2.8891 | 3.40 0.00 | 100,00 | o
002 S 2.9220 | 3.32 | 2.9224 | 3.34 0.00 | 100.00 | o
003 e i 2.9395 | 3.40 | 2.9402 | 3.38 0. 00 99.41 | o
004 R o 2.9376 | 3.39 | 2.9387 | 3.40 0. 00 100.00 | ©
005 et 2.9346 | 3.39 | 2.9353 | 3.39 0.00 | 100.00 | o
006 Gy 9.9984 | 3.41 | 2.9384 | 3.40 0. 00 99.71 | o
007 s DO 2.9102 | 3.40 | 2.9107 | 3.40 0.00 | 100,00 | ©
008 o 2.9025 | 3.40 | 2.0020 | 3.40 0.00 | 100.00 | o
009 I W 2.8926 | 3.40 | 2.8931 | 3.40 0.00 | 100.00 | o
010 Tl 2.8983 | 3.40 | 2.8985 | 3.40 0. 00 100.00 | o
o1t | i e | 129182 / 2.9190 / 0. 00 / o
02 | il | 2907 / 2. 9080 / 0. 00 / 0
013 | il aietreed | 29042 / 2. 9038 / 0.01 / 0
004 | il s | 28948 / 2. 8973 / 0. 00 / 0
016 | gk b | 249079 / 2. 9090 / 0. 00 / 0
016 |  muiy stmeges | 28879 / 2. 8885 / 0. 00 / 0
07 | mai tieed. | 2i0112 / 2. 9116 / 0. 00 / 0
018 |  purc il ed | 2.9286 / 2. 9291 / 0. 00 / 0
09 |  pul it | 2.9195 / 2.9198 / 0. 00 / 0
00 | i e | 2:89E2 / 2. 8939 / 0. 00 / 0
Hik: L-ii V- D-f4R R-sL3 F-A2 K O-AMiR. RRA. LMK, LA, LEK,

1l
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B 5 IR B £ AR A i

No. Name of Test Items External short circuit

ST Bk A Hof @R HEA SAIE
Sample No. Sample Status MK Extem;!CTemperalure Other Event

001 Und?;zﬁ;urged 59.9 0
002 llndiggged 60. 0 4]
003 Gttty 59. 1 0
G I 59. 0 0
0o Undﬁg:ﬁ:gcd 59. 1 0
i W 59. 5 0
0o7 Und?i&ﬁgnd 61.0 0
008 Undi&gﬂrged 58.9 0
009 Und ?:cmhﬁge{l 59. 4 0
i Und?iﬁ[t;%ged 59.0 0
011 Ful f%iffc?arged 56. 8 0
012 Ful 1? ﬁiffclhﬂarged 56. 6 o0
0 Filly st 57. 2 0
Nl Ful if?i%n?arged 56. 6 0
015 Rulty sisnaresd 7.9 0
018 Fuuir:.:E %ih:c?arged 58.0 0
017 Ful 1%%%;?“@ 59.3 0
018 Fullf?iﬁgc?arged 59. 4 0
018 Full}f %i%c?arged 56. 8 0
020 iy 58. 5 0

Fii: DMtk R FAeK O-AMfih. ALK, LA
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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5 6 #8d e L4 rdi

Mo. Name of Test Items Crush
Hads HaRA Ao B K AL
Sample No. Sample Status M, E’“"”’ﬁg““’p‘*m‘““’ Other Event

021 Undiiﬂhamrged / 0

02 Undifﬁgged / 0

_— Und?:&:ige:l / 0

024 Llndfiilﬁ:ﬁgcd / Y

025 Undi&;ﬂrgcd / 0

026 Fullafﬁi?crl?arged / 0

027 Fuuhﬁirfc?arged / Q

028 Ful lfﬁijfcﬁﬂged / 0

029 Fulliﬁﬁirfcil?arged / 0

050 Fulli?ﬁiﬁ:c?arzed / 0
BLFZE This space intentionmally left

blank

Fik: DR F-RK 0-RARR, RARK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,

A
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B , R B S AR SR T
No. Name of Test Items Forced discharge
A58 5 H#ahs F AT R
Sample No. Sample Status Other Event
031 Ful ]:;5 Ti&:c?arged =
032 Fullifﬁi%cfarged ©
033 Ful 13;:.?{{1&&?:::3& =
034 Ful lfﬁffc?a rged 0
035 FullarE Tih:c?ﬂrﬂﬂﬁ g
036 Ful ]Efﬁiffc?arged 2
037 Fulff%irfc?med o
038 Fu 115‘;1E Ti%cﬁﬂrﬁeﬂ 2
039 Ful 1?%ii?arged 0
040 Ful l.f?ztiﬁstc?m‘gnd 9
bR A This space intentionally

left blank

%k D-iRAR FARLK O-RARR. RAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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